Ihi Mini Excavator 28] Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-28j-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 279 page(s) at: ManualPlace.com



http://manualplace.com/product/ihi-mini-excavator-28j-parts-catalog/

PARTS CATALOG

=28J
MINI EXGAVATOR

SERIAL No. AK004001~

IHI

Jo) | | REBBEARINSTL

Ishikawajima Construction Machinery Co., Lid.

PUB.No.5




IHI 28J

INDEX =] x
DESCRIPTION % R SHEET No. |PAGE
LOWER MACHINE ; I
LOWER MACHINE ASS'Y BB RAET 1-1 []| 2
CRAWLER SHOE ASS'Y ya-5 va—#i 1-2 []]| 4
CRAWLER SHOE ADJ. DEVICE ru—3 va—HBEE 1-3 []J]| s
FRONT IDLER ASS'Y Javhk TA KT 1-4 []| s
LOWER ROLLER ASS'Y ov— B— S 1- 5 []] 10
UPPER ROLLER ASS'Y TysS— o—SHY 1-6 []] 12
LOWER TRACTION PIPING ASS'Y TSR E A 1- 7 [ ]| 14
TURNTABLE ; Y—rF—=TI;
TURNTABLE & 5 — 57— T VREEENT ) > 74 2-1 []| 18
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; HE[CEREHZE ;
SWING DRIVE DEVICE LR 3- 1 []| 22
HYDRAULIC PIPING ; HERE ;
RETURN & SUCTION PIPING ASS'Y Yy —VRY Y 2 VRERL 4- 1 [ ]| 26
SWING & TRACTION PIPING ASS'Y BEEIR A TRCE AT 4a- 2 []| 30
PUMP DISCHARGE & AR T -0 24 o REML|  4- 3 []] a2
BOOM SWING PIPING ASS'Y
CONTROL PIPING ASS'Y I IRCE AT 4- 4 []] 34
CONTROL PIPING ASS'Y IR E AL 4- 4 38
(A~D & A-B-G CHANGE) (A~DXKA - B+ G0
CONTROL PIPING ASS'Y FIMREALL (Y a— b L= 4- 4 41-1
(FOR SHORT LEVER)
CONTROL PIPING ASS'Y HIERCEML (V a— b LoS—H, CE) 4- 4 41 -5
(FOR SHORT LEVER, CE)
CONTROL PIPING ASS'Y FIEIRTEARLL (A - F ) 4- 4 [D]| 41-9
(A+F CHANGEE)
TRACTION SHIFT PIPING ASS'Y EA TR E AT 4- 5 [ ]| 42
-1 -
Ishikawajima Construction Machinery Co., Lid. REV No(®



IHI 28J

INDEX B x
DESCRIPTION % iy SHEET No. |PAGE
HYDRAULIC INSTRUMENT ; AR ;
TRACTION MOTOR ASS'Y EFTE— ST 5- 1 [ ]| 46
SWING MOTOR ASS'Y BeElE — & 437 5- 2 [ ]| s0
ROTARY JOINT ASS'Y B—%Y Faf MY 5- 3 []| 54
CONTROL VALVE ASS'Y avio— sSVTHL 5- 4 [ ]| s6
CONTROL VALVE ASS'Y av o= LT 5— 4a [ ]| 59-3
REMOTE CONTROL VALVE ASS'Y YEIY SLTET 5-5 [ || eo
REMOTE CONTROL VALVE ASS'Y YEIL SOLTE 5- 5 62
(FOR A -B CHANGE) (A, BYH%A)
REMOTE CONTROL VALVE ASS'Y YEIY SULTHL 5- 5 63-3
(FOR SHORT LEVER) (va—b LR—f)
SOLENOID VALVE ASS'Y AR GV 4 b 5-6 [ ]| 64
HYDRAULIC OIL TANK ASS'Y Vedhihs > 7 #5r 5-7 [ ]| e6
OIL PUMP ASS'Y AN AT 5-8 [ ]| o8
BOOM CYLINDER ASS'Y T—b VY UHHL 5-9 []]| 72
ARM CYLINDER ASS'Y VAt D b 5-10 [ ]| 74
BUCKET CYLINDER ASS'Y AL 2% Vs s5-11 [ ]| 76
BOOM SWING CYLINDER ASS'Y T—h RAVY vy Uy 5-12 [ || 78
BLADE CYLINDER ASS'Y BEEiR S U o /AT 5-13 [ ]| 8o
MULTIPLE VALVE ASS'Y <LF SLTHL 5-14 [ ]| 82
(A~D CHANGE) (A~D YieFd)
MULTIPLE VALVE ASS'Y <LF SULTHIL 5- 14 83-1
(A+B-G CHANGE) (A« B GYHA)
MULTIPLE VALVE ASS'Y wVF SOVTHL 5- 14 83 -3
(A +F CHANGE) (A - F {#e)
TRACTION SHIFT VALVE ASS'Y ETYIY SV THEL 5-15 [ || 84
OPERATING CONTROLS ; EERIRERAR |
TRACTION LEVER ASS'Y AT LS —Hr 6- 1 [ ]| s8
CONTROL LEVER ASS'Y avho— LR—fr 6- 2 [ ]| 90
CONTROL LEVER ASS'Y avho—l LA—HT 6- 2 93 -1
(FOR SHORT LEVER) (va—h Li—f)
BLADE & BEHRR T — b 2LV 6- 3 [ ]| o4
BOOM SWING CONTROL ASS'Y 3> b o— L
ENGINE CONTROL ASS'Y TYYY ayho—Uhr 6- 4 []| 9
- 2 -
Ishikawajima Construction Machinery Co., Lid. REV No(®



IHI 28J

INDEX =] x
DESCRIPTION & i SHEET No. |PAGE
POWER UNIT ; ND— A=y b
ENGINE & ACCESSORIES ZYIVRT VY 7- 1 []] 100
AIR CLEANER & MUFFLER ASS'Y I7— 5 —+Re7 IHL 7- 2 [ ]| 104
OIL PUMP DRIVE DEVICE FAN R TRE 7- 3 [ ]| 108
FUEL TANK & PIPING ASS'Y KD > o RECEALNL 7- 4 []] 108
FUEL TANK & PIPING ASS'Y WKLY 5 REEERINT 7- 4 110
(W,/WATER SEDIMENTER) (V4= €F4AVIH)
CAB & RELATED PARTS ; F v 7RI ;
COVER ASS'Y H/8—HETL 8- 1 []] 114
NOISE ABSORBENT ASS'Y RIS 8- 2 [ ]| 118
CANOPY ASS'Y F 4 J EHT 8- 3 [ ] 120
CANOPY ASS'Y (FOR TOPS) F ) EHISL (TOPSFY) 8- 3 121 -1
CANOPY ASS'Y (FOR TOPS) Fy ) 4L (TOPSF) 8- 3A 121 - 3
OPERATOR SEAT & SWING LOCK ASS'Y | #~XL—% o— hEfeEln v 74 8- 4 [ ]| 122
OPERATOR SEAT & SWING LOCK ASSY | #~L—% 3— MEhED v 741 8- 4 123 - 1
(W,/SUSPENSION) (FRRYY 2 UH)
NAME PLATE ASS'Y F—b FU— M 8- 5 [ ]| 124
NAME PLATE ASSY (FOR ENGLISH) | &—L4 7L— MAY G0 8- 5 125 - 1
NAME PLATE ASS'Y (FOR ITALIAN) | %—&4 U= ML (15 7H) 8- 5 1255
NAME PLATE ASSY (FOR FRENCH) | #—4 7L—MEY (75> 2f) 8- 5 125 - 7
COUNTER WEIGHT ASS'Y P PZ A ER AN L 8- 6 [ || 126
ELECTRIC SYSTEM; BRI ;
ELECTRIC SYSTEM BB 9- 1 []] 130
INSTRUMENT PANEL ASS'Y FHESEAT 9- 2 []] 134
INSTRUMENT PANEL ASS'Y BT (Va— b L—f) 9- 2 136 - 2
(FOR SHORT LEVER)
TOOLS & ACCESSORIES ; B ;
TOOLS & ACCESSORIES TEKHES 10- 1 []] 138
HOE ATTACHMENT ; h— FHYFAVD,
HOE ATTACHMENT ASS'Y R Ty FA Y ML -1 [ ]| 142
BOOM SWING ASS'Y T—b AL VHL 11- 2 [ ]| 146
HOE BUCKET ASS'Y t— sy M 11-3 []] 148
HOE ATTACHMENT PIPING ASS'Y k= Ty FA Y MBI 11- 4 []] 150
- 3 -
Ishikawajima Construction Machinery Co., Ltd. REV No®



IHI 28J

INDEX B X
DESCRIPTION % R SHEET No. |PAGE
BLADE ATTACHMENT ; BERT S v FA Vb
BLADE ATTACHMENT ASS'Y B AT A T 12— 1 [ ]| 154
BLADE PIPING ASS'Y B ARREE A ST 12- 2 [ ]| 156
OPTION SPECIFICATION ; RERLHR ;
SPARE PORT PIPING ASS'Y A — MBI 15- 1 [ ]| 160
SPARE PORT PIPING ASS'Y TR — MEEL 15— 1A [ ]| 163-1
SPARE PORT PIPING ASS'Y A — MBI 15- 1B [ ]| 163-5
POWER PORT PIPING ASS'Y 77— R— MBI 15- 2 [ ]| 164
OPERATOR ROOM ASS’Y(1) EEREAET (1) 15- 3 [ ]| 1e8
OPERATOR ROOM ASS'Y(1)(FOR ITAL)| ##=#yr (1) (ITAL ) 15- 3 171 -1
OPERATOR ROOM ASS'Y(2) BEREAT (2) 15- 4 [ ]| 172
OPERATOR ROOM ASS'Y(2)(FOR ITAL)| B#z#iy (2) (ITALF) 15— 4 175 - 1
CAR HEATER ASS'Y H— E—FH 15- 5 [ ]| 176
CAR HEATER ASS'Y (FOR ITAL CAB) | #— k—##is (ITAL¥ v 7f) 15— 5 177 - 1
DEFROSTER ASS'Y F7 0 SHL 15- 6 [ ]| 178
NAME PLATE ASS'Y (FOR CABIN) F—Lh FU— MY Gry EVAD 15- 7 []] 180
NAME PLATE ASSY (FOR ENGLISH) | *—4 7U— M G5O 15— 7 182
NAME PLATE ASSY (FOR GERMANY)| X—4 7VL— M (F1YH) 15— 7 184
NAME PLATE ASSY (FOR ITALIAN) | *—4 FV—MEY (149 7H) 15— 7 186
NAME PLATE ASSY (FOR FRENCH) | *—4 ZL—MiY (7522 15- 7 [D]| 188
MIRROR ASS'Y 37— 15- 8 [ ]| 190
LIGHT ASS'Y J4 ML 15- 9 [ ]| 192
PARTS INDEX ; BB SIRRS ;
ENGINE PARTS CATALOG ; ISy K=Y Hh&oy;
- 4 —_
Ishikawajima Construction Machinery Co., Ltd. REV No.®



SECTION 1

LOWER MACHINE

T & 5

Jo) | | BREBHARINSEL

Ishikawajima Construction Machinery Co., Lid.



R

N

26
27

__ . OPTION |
. ‘ ) §
! o
i )

e

FOR STEEL SHOE

181

LOWER MACHINE ASS'Y REV. No. @
SHEET No.1—1

MODEL 28J —2-




RHES B8 & & 5 B o 2 oM EERE & H 5 B fi Z
KEY No.i, PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
TR bAR T
0 x5300 891 00 | Lower Machine Ass'y 1 AK004001~
ra—35 va-—fyr
0-1 x5300 838 00 | Shoe Ass'y, Crawler (Rubber) 1 AK004001~
Jua—35 Ya—#ir
0-2 x5300 831 00 | Shoe Ass'y, Crawler (Steel) 1 AK004001~
F13— ()
[ 1 4461 924 00 *Cover (R.H.) 1 <« AK004001~AK004441
.I F123— () X
4457 314 00 | *Cover (RH.) 1 — | AK004442~
BBV b (LW, FWA #E)
2 0518 100 20 * Bolt, Treatment (W,/L.W, F.W) 14 AKO004001~ M10x 20 P=1.25
Hy3— (&)
3 4461 925 00 *Cover (L.H.) 1 « AKO004001~AK004441
H8— (&) X
® 4457 315 00 | *Cover (L.H.) 1 — | AK004442~
Ih Zu—35 YVa-—
4 0653 708 UA | *Shoe, Rubber Crawler 2 AK004001~
sua—-35 Ya—#ir
4-1 #0653 536 UA | *Shoe Ass'y, Crawler (Steel) 2 <« AKO004001~ * * % Sh.No.1 — 2
sa—-35 Ya—#ir O
#0653 766 UA | *Shoe Ass'y, Crawler (Steel) 2 — | xxx~ Sh.No.1 -2
70— Ya ‘-m
4-2 #0653 552 UA | *Shoe Ass'y, Crawler (Steel) 2 AKO004001~ Sh.No.1 -2
AR— (&)
5 4459 784 00 *Cover (R.H.) 1 AKO004001~
Ho8— (%)
6 4459 785 00 | *Cover (L.H.) 1 AK004001~
JaXy b
7 0910 950 12 | *Grommet 2 AK004001~AK004133
aj— J7b—A
8 A4200 634 00 *Frame, Lower 1 « AKO004001~ * * *
a7— 7b—A X
A4200 675 00 | *Frame, Lower 1 | == | **x~AK004441
ay— 7U—LA (@)
4200 687 00 *Frame, Lower 1 — AK004442~
"U" KUk
9 4003 079 00 * Bolt, "U” 4 AK004001~
7wt o—S§AT
10 #5300 608 00 *Roller Ass'y, Upper 2 AK004001~ Sh.No.1 - 6
BILERARI b
11 0475 120 30 | *Bolt, Treatment 18 <« AKO004001~ * * * Mi12 x 30
IR b O
0555 120 30 | *Bolt, Treatment 18 — | xxk~ M12 x 30
BINERE S
12 0595 120 00 * Washer, Treatment 18 AKO004001~ M12
ETE— L
13 #0757 612 UA | *Motor Ass'y, Traction 2 AK004001~ Sh.No.5 -1
547 RTabvy b
14 4234 513 00 * Sprocket, Drive 2 AK004001~
HIN—
15 4460 756 00 | *Cover 1 AK004001~
ARV b (LW, FWAHD
16 0517 080 12 * Bolt, Treatment (W/L.W, F.W) 2 AK004001~ M8 x 12
Ty hR—
17 4461 717 00 * Cover, Under 1 AK004001~
757
18 0690 201 09 | *Plug 12 AK004001~
oy— o-—JS#r
19 #5300 903 00 *Roller Ass’y, Lower 6 “ AKO004001~ * * x Sh.No.l1 -5
ay— w—S#r O
#5301 134 00 | *Roller Ass'y, Lower 6 — | xxx~ Sh.No.1 =5
EINTPRE S
20 0595 160 00 * Washer, Treatment 12 AK004001~ M16
EHJAEARI b
21 0555 160 30 * Bolt, Treatment 12 AK004001~ M16 x 30
e =
NOTE
THI
LOWER MACHINE ASS'Y REV. No. @
MODEL 28J -3 - SHEET No.1— 1




BHES| B B F 5 B T % O OBERE B H S5 B fi E1
KEY No.| PART No. DESCRIPTTION Q’TY|CHAN., SERIAL No. REMARKS
BN S
22 0595 120 00 * Washer, Treatment 8 AKO004001~ M12
BULES b (EE)
23 0535 120 00 | *Nut, Treatment 8 AK004001~ M12 P=1.25
Ya— HAK &
24 4475 587 00 | *Guide, Shoe (R.H.) 2 AK004001~
Ya— HA K (XK)
25 4475 586 00 | *Guide, Shoe (L.H.) 2 AKO004001~
26 0595 120 00 * Washer, Treatment 12 AK004001~ Ml12
IR b
27 0555 120 35 * Bolt, Treatment 12 AK004001~ M12 x 35
BINEES
28 0595 120 00 * Washer, Treatment 18 AKO004001~ * % * M12
BRI b
29 0475 120 30 | *Bolt, Treatment 18 <« AKO004001~ % % * M12 x 30
B b O
0555 120 30 * Bolt, Treatment 18 <—_1-‘ * Xk k~k ¥ % M12 x 30
BMPIER)L b (75 2 D) e)
0457 120 30 * Bolt, Treatment (W ~Flange) 18 — * k x~ M12 x 30
& =
NOTE
THI
LOWER MACHINE ASS'Y REV. No. @

MODEL 28J - 3—-1- SHEET No.1—1




IHI




AHES 8 & & 5 &8 ) & B O|X BRERE B B 5 # i ES
KEY No.| PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
Ja—3 va—#r
0 0653 536 UA | Shoe Ass'y, Crawler 2) <« AKO004001~ * % * £ = 300mm
soa—35 Ya—#r (@)
0653 766 UA | Shoe Ass'y, Crawler (For Rubber Pad) 2) — * %k k~ £ = 300mm
sa—35 Yva—
0-1 0653 552 UA | Shoe Ass'y, Crawler 2) AKO004001~ £ = 400mm
FSws Ya— avSY-—»
1 0653 082 92 | *Complete, Track Shoe 37 <« AK004001~ % * % £ = 300mm
FSwvsy Ya— arvFyYy—¢p O
0653 766 92 | *Complete, Track Shoe (For Rubber Pad)| 37 —! Xk k~ £ = 300mm
b9y Ya— arvFY—4%
1-1 0653 027 92 * Complete, Track Shoe 37 AK004001~ £ = 400mm
Ty
2 0653 048 06 * % Bushing 1 AK004001~
TRY Va— aVIFY—}
3 0653 082 93 * Complete, Master Shoe 1 <« AKO004001~ * * * £ = 300mm
' RRY Va— avTY—» @)
0653 766 93 * Complete, Master Shoe (For Rubber Pad) 1 — X X Kk~ £ = 300mm
TRY Va— aAVTY—}
3-1 0653 076 93 | *Complete, Master Shoe 1 AKO004001~ £ = 400mm
Ty
4 0653 048 06 | * *Bushing 1 AK004001~
Jyy EV
5 0653 082 04 *Pin, Cotter 1 AKO004001~
FSvs EY
6 0653 048 07 *Pin, Track 37 AK004001~
Ry Er
7 0653 082 03 * Pin, Master 1 AK004001~
e =
N OTE
CRAWLER SHOE ASS'Y REV. No. @
MODEL 28J -5 - SHEET No.1— 2




MMMMMMMM

.......




RHBES B & & 5 B o % O BRERYE & BHA B B fid z
KEY No.| PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
ro—35 Va-—-REEE
0 x5301 008 00 | Adj. Device, Crawler Shoe 2 AK004001~ * * * Rubber Shoe
ra—3 Ya-—-EEEE
x5301 228 00 | Adj. Device, Crawler Shoe 2 X k k-~ Rubber Shoe
Ja-—35 va—JEREE
0-1 x5301 002 00 | Adj. Device, Crawler Shoe 2 AK004001~* * % Steel Shoe
70— va—FRER
x5301 227 00 | Adj. Device, Crawler Shoe 2 * ¥k~ Steel Shoe
JY—-2 vy UFHMI
0-2 5300 639 98 | *Cylinder Ass’'y, Grease 1 <« AKO004001~ * * %
TJYU—R VY UFHST @]
5301 226 98 | *Cylinder Ass'y, Grease 1 — Xk k~
TY—-2 Yyvy
1 4514 511 00 * % Cylinder, Grease 1 «— AK004001~ % * *
TJY—=2 vyv¥ O
4514 544 00 | * *Cylinder, Grease 1 = kX k~X% X ¥
TY—=R Yy X
4514 545 00 * % Cylinder, Grease 1 — * % X~
0" Yy
2 0760 710 42 | * *Ring, "0” 1 AK004001~ P40 - 90B
Ny 79T Yoo
3 0762 120 42 | * x%Ring, Back — up 1 AK004001~ P40 - T2
' EX by
4 4515 508 00 | * *Piston 1 AK004001~
AR
5 4560 004 00 * % Packing, Copper 1 AKO004001~ * * *
Fzvs NSVT
6 4140 000 00 | * *Valve, Check 1 <« AKO004001~ * * %
Fzvy NLVT X
0753 265 UA | * *Valve, Check 1 —! * Xk~
TY—2 =Zw7TI
7 0728 111 15 | * xNipple, Grease 1 «— AK004001~ % * * PT1/8
Y= ZyTh O
0728 111 14 | * *Nipple, Grease 1 — * K k~k X X PT1,/8
A7y vy 2=y b
10 5300 758 96 | *Unit Ass’y, Spring 1 <« AK004001~AK004143
A7V VY azy MY O
5301 008 99 | *Unit Ass'y, Spring 1 —! AK004144~
27y vy 2=y MY
10-1 5300 639 99 *Unit Ass'y, Spring (For Steel Shoe) 1 AK004001~
TPZ¥ A+ Kb
11 4004 161 00 | * *Bolt, Adjusting 1 AK004001~
27y vy VF—F
12 4485 514 00 | * *Retainer, Spring 1 AK004001~
ANR—H
18 4040 828 01 * * Spacer (For Rubber Shoe) 1 <« AK004001~AK004143
AR—H O
4040 859 01 * % Spacer (For Rubber Shoe) 1 — AK004144~
2Ty vy
14 4170 177 00 | * *Spring 1 AK004001~
2Ty vy YF—+
15 4485 513 00 * % Retainer, Spring 1 AK004001~
NEF v b
16 0580 160 00 | * *xNut, Hex. 1 AK004001~ M16
Zarvh 74 FS#r
20 #5301 003 00 | *Idler Ass’y, Front 1 <« AK004001~AK004357 |Sh.No.1 — 4
7arv b T4 KK X
#5301 143 00 | *Idler Ass'y, Front 1 — AK004358~ Sh.No.1 — 4
Javh T4 KT
20—-1 #5301 004 00 | *Idler Ass'y, Front (For Steel Shoe) 1 AKO004001~ Sh.No.1 -4
BULERES
21 05385 100 00 * Washer, Treatment 4 AKO004001~ M10
BRIV b
22 0513 100 60 | *Bolt, Treatment 4 AK004001~ M10 x 60
BILBRAOL b
22-1 0513 100 35 | *Bolt, Treatment (For Steel Shoe) 4 AK004001~ M10 x 35
BB
N OTE
I1HI B ——
CRAWLER SHOE ADJ. DEVICE REV. No. @
MODEL 28J -7 — SHEET No.1—3




RiiEs| & & & 5§ # ) & oM RIERE B A S B | @ )
KEY No.[| PART No. DESCRIPTION |QTY|CHAN| SERIAL No. | REMARKS
ZR—
23 4040 504 00 | *Spacer 2 AK004001~
23 b=
N OTE

IHI

MODEL 28J

J70—-35 Ya—REES

CRAWLER SHOE ADJ. DEVICE

REV. No. @

SHEET No.1—3




IHI 70V b 74 FSHE3L

FRONT IDLER ASS'Y REV. No. @

MODEL 28J _g— SHEET No.1-— 4




RHiES) 8 & & 5 & o % O BE®R#E B B § B fi £
KEY No.] PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
7orvb T4 FIEM
@ 0 %5301 003 00 | Idler Ass'y, Front 2 <« AK004001~AK004357
J Jorh T4 KM X
x5301 143 00 Idler Ass’y, Front 2 — AK004358~
Jorh TARSHYL @ra—R)
0-1 %5301 004 00 | Idler Ass'y, Front (For Steel Shoe) 2 AK004001~
27y vy Er
1 0494 651 70 | *Pin, Spring 2 AK004001~ ¢ 10 x 70
R7Y >y Favy (H)
2 4420 732 00 * Block, Bearing (R.H.) 1 <« AK004001~AK004357
R7Y>y Tavy () X
4420 754 00 | *Block, Bearing (R.H.) 1 — AK004358~
L
3 4006 276 00 * Washer 2 AK004001~
-
4 0761 731 40 * Seal 2 AK004001~
2FyT Yvs
5 0493 500 80 *xRing, Snap 2 AKO004001~ é 80
K= R7Yo
6 0630 630 70 | * Bearing, Ball 2 AK004001~ # 6307
Javh TA4FRS
7 4236 558 00 | *Idler, Front 1 AK004001~
Javbh FAFS @va—H)
7-1 4236 525 00 *Idler, Front (For Steel Shoe) 1 AK004001~
755
8 0710 201 01 *Plug 1 AK004001~ ST-PA-1/8
¥ 7 b
9 4220 516 00 * Shaft 1 AK004001~
R7Y vy Javy (K)
10 4420 732 00 * Block, Bearing (L.H.) 1 « AK004001~AK004357
N7V vy Tavy (K) X
4420 757 00 * Block, Bearing (L.H.) 1 — AK004358~
N OTE

IHI

MODEL 28J

JOvh 74 KSHI
FRONT IDLER ASS'Y

-9 —

REV. No. @

SHEET No.1—4







RHEES| 88 & & 5 & o F oM BERE & H 5 B fi§ E
KEY No.| PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
ov— o-—3S§
0 5300 903 00 | Roller Ass'y, Lower 6) « AKO004001~ * * x
o7— o—S#i O
5301 134 00 Roller Ass'y, Lower (6) — * X X~
a-35 #H7-—
1 4042 204 00 * Collar, Roller 2 « AKO004001~ * * *
-3 #hI— X
4042 238 00 | *Collar, Roller 2 — X %k~
-
2 0761 730 12 * Seal 2 AK004001~
2FwT Yy
3 0493 500 62 *Ring, Snap 2 AKQ04001~ ¢ 62
Ry
4 0630 620 60 * Bearing 2 AK004001~ # 6206
755
5 0710 201 01 * Plug 1 AK004001~ ST-PA-1/8
HA K v-—-35
6 Y4031 329 00 * Roller, Guide 1 AK004001~ 5301 134 00
V¥ 7 b
7 4220 517 00 * Shaft 1 AK004001~
2Ty vy Ev
8 0494 608 10 % Pin, Spring 1 AK004001~ $5x%x10
HIIEA)L b
9 0555 160 30 | Bolt, Treatment (2) AK004001~ M16 x 30
10 0595 160 00 | Washer, Treatment (2) AK004001~ M16
N OTE
LOWER ROLLER ASS'Y REV. No. @
MODEL 28J - 11 - SHEET No.1—5




Ihi Mini Excavator 28] Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-28j-parts-catal og/

IHI 7 yI8 B—SHET

UPPER ROLLER ASS'Y REV. No. @
SHEET No.1—6

ThiS%Re ARpages sample. Download all 279 pagets)1dt—M anual Place.com



http://manualplace.com/product/ihi-mini-excavator-28j-parts-catalog/

